seanran as. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.70 4B

Ref Level 40.00dBm  Offset 2270 dB

13:01:05 08.06.2021

13:49:25 08.06.2021

Mode Sweep SGL Mode Sweep saL
Count 100/100
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2.63 GHz 10005 pts 16.5 MHz/ 2.795 GHz
2,475 Ghz 8004 pts 1 MH:/ 2556 GHz || (3 Result Summs |
2.630 GHz 2.690 GHz 100.000 kHz 2. 88 GHz 21.47 dBm -200.00 dB
2475 GHz 2490 GHz 1.000 MHz 248984 GHz -29.10 dBm -200.00 dB 2690 GHz 2691 Gz 1.000 MHz 2.69003 GHz -4.03 dBm 200.00 dB
2490 GHz 2495 GHz 1000 Mz 249497 GHz 17.25 dBm -200.00 dB 2691 GHz 2695 GHz 1,000 Mits 2.69170 GHz 1241 dBm 200,00 dB
2,495 Gtz 2,496 GHz 1,000 MHz 2.49600 GHz -5.79 dBm -200.00 dB 3695 G 5750 Git 1,000 MH; 269741 GHz 29,89 dBm 200.00 dB
2496 GHz 2556 GHz 100,000 kitz 249697 GHz 18.63 dBm -200.00 dB Srenet reat Y00 e 276411 GHz 3738 dBm 200,00 dB
O I

Channel power -13dBm > -17.49dBm (PASS)

Channel power -10dBm > -16.77dBm (PASS)

Reflevel 4020dBm  Offset 227048 * RBW 10kHz

Ref Level 40.20 dBm

13:23:13  08.06.2021

13:54:56 08.06.2021

saL Offset 227008 ® RBW 10 kHz sGL
- Att 3008 @ SWT__ 100 ms ® VBW 30kHz _Mode Sweep Count 100/100 | = Att 30d8 & SWI__100ms & VBW 30kHz _Mode Sweep Count 100/190
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CF 2.495 5 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz | | |(F2.6905 GHz 1001 pts 204.0 kHz/ Span 2.04 Mz |
2 Result Summar None 2 Result Summa None
Tl (Ref) 1.000 MHz -17.49 dBm Tal (Ref) 1,000 MHz -16.77 dBm
Tx Total -17.49dBm Tx Total -16.77 dBm
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n41 / 60MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

p— Spect
Reflevel 4000dBm Offset 27003 Mode AutoSweep saL RefLevel 5000 dBm  Offset 227048 Made Auto Sweep seL
Caunt 100/100 Count 100/100
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.63 GHz 10005 pts 16.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 1 MHz/ 2.556 GHx [2 Result Summai
2 Result Summa:
2630 GHz 2.690 GHz 100,000 kHz 2.65562 GHz -0.51 dBm -30.51 dB
2475 GHz 2490 GHz 1.000 MHz 289033 GHz -23.19 dBm -0.19 d 2680 GHz 2691 GHz 1,000 Mtz 269003 GHz -21.40 dBm 11.40 dB
2,490 Gz 2495 GHz 1.000 MHz 209458 GHz -23.62 dBm -10.62 dB 2691 GHz 2,695 GHz 1.000 MHz 269134 GHz -20.13 dBm -10.13d8
2495 Ghr 2,496 GHz 1.000 Mz 249596 GHz -22.30 dBm -9.90 dB 2695 GHz 2750 GHz 1.000 MHz 269573 GHz -22.50 dBm -0.60 dB
2496 GHz 2.556 GHz 100.000 kiz ZEITSUGHE L] Suzs 2.750 GHz 3.795 GHz 1.000 MHz 2.75118 GHz -37.35 dBm -12.35 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 60MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.70 4B Mode Sweep
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RefLevel 40.000Bm  Offset 2270 4B Mode Sweep sat
Count 100/100
1 Spurious Emissions 1 Avg

2.63 GHz 10005 pts. 16.5 MHz/ 2.795 GHz
2 Result Summa:

|
2.630 GHz 2.690 GHz 100.000 kHz 2. 00 GHz 16.13 dBm -200.00 dB
2490 GHz 1.000 MHz 248882 GHz -30.08 dBm 2690 GHz 2691GHz 1,000 MHz 269004 GHz -9.08 dBm -200.00 dB
2495 GHz 1000 MHz 2.49474 GHz -19.24 d8m 2691 GHz 2695 GHz 1.000 MHz 269108 GHz -15.62 dBm -200.00 d8
249 Gz 1.000 MHz 24959 GHz -9.43 dBm 2695 GHz 2750 GHz 1.000 MHz 2.69606 GHz <2550 dBm ~200.00 dB
2556 Ghz 100.000 kHz 2.49694 GHz 13.01 dBm 2750 Ghz 2.795 GHz 1.000 MHz 279323 GHz -37.40 dBm -200.00 dB
Seaty

12:59:20 08.06.2021

T —

13:50:21 08.06.2021

Channel power -13dBm > -18.89dBm (PASS)

Channel power -10dBm > -20.73dBm (PASS)

Offset 2270 dB  RBW 10 kHz

30dB * SWT__ 100ms * VBW 30kKz _Mode Sweep

Ref Level 40.20dBm  Offset 22.70dB » RBW 10kHz SGL
- At 3048 @ SWT__ 100ms @ VBW 30kHz _Mode Sweep Count 100/100
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1001 pts 204.0 kHz/ [ i 1001 pts 204.0 kHz/ Span 2.04 MHz
None 2 Result Summar None
1.000 Mz -18.89 dBm Tx1 {Ref) 1,000 MHz -20.73 dBm
-18.89 dBm Te Total -20.73 dBm
vesty ] 5
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seanran as. FCC RADIO TEST REPORT Report No. : FG133040-02B

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 22.70 B Made Auto Sweep saL RefLevel 40,00 dim  OMset 22.70 d8 Mode Auta Sweep saL
Count 100/100 Count 100/100
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2 Recult Summa
2630 GHz 2690 GHz 100.000 ki 265076 GHz -2.59 dBm 3259 dB
2475 GHz 2.490 GHz 2.488 88 GHz -31.30 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.68002 GHz -25.45 dBm -15.45dB
2490 GHa 2495 GHz 249477 GHz -28.39 dBm - 2681 GHz 285 GHz 1,000 MHz 269128 GHz -20.81 dBm -10.81 dB
2495 Gz 2496 Gtz 249598 GHz -28.23 dBm 1. 2,685 Gffe 1750GHz 1.000 MHz 270312 GHz -29.52 dBm -1652d8
2436 GHz 2.556 GHz 100,000 kHz 252366 GHz -3.30dBm 2750 GHz 2.795 GHz 1,000 MHz 2.78554 GHz 37.32 dBm 1232 dB
[T sy DN S U0
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /80MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.70 4B Mode Sweep

RefLevel 40.000Bm  Offset 2270 4B Mode Sweep sat

02:15:48  09.06.2021

Count 100/100
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2.61 GHz 10005 pts 18.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 10.1 MHz/ [2 Result Summet I
2610 GHz 2.690 GHz 100.000 kHz 2. 82 GHz 19.65 dBm -200.00 dB
2475 GHz 2490 GHz 1.000 MHz 248933 GHz -26.66 dBm 2690 GHz 2691 GHz 1,000 MHz 269001 GHz -8.27 dBm -200.00 dB
2490 GHz 2495 GHz 1,000 MHz 249430 GHz -18.09 dBm 2691 Ghz 2695 GHz 1.000 MHz 2.69126 GHz -14.09 dBm -200.00 dB
2.495 GHz 2,496 GHz 1.000 MHz 2.49595 GHz -11.11 dBm 2.695 GHz 2.770 GHz 1.000 MHz . 703 60 GHz -29.91 dBm -200.00 dB
2.496 Ghz 2576 Ghz 100.000 kHz 2.49714 GHz 16.51 dBm 2.770 GHz 2.795 GHz 1.000 MHz 2.77061 GHz -36.17 dBm -200.00 d8
Seaty

o

02:29:52 09.06.2021

Channel power -13dBm > -21.08dBm (PASS)

Channel power -10dBm > -19.01dBm (PASS)

Reflevel 4020dBm  Offset 227048 * RBW 10kHz

RefLevel 40.20dBm  Offset 2270 dB * RBW 10 kHz S6L

- Att 3008 * SWT  100ms ® VBW 30kHz Mode Sweep - At 30d8 ® SWT  100ms ® VBW 30kHz Mode Sweep Count 100/100
1ACIR 1ACLR 1Rm Avg
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2 Result Summar None 2 Result Summa None
Tx1 (Ref) 1.000 MHz -21.08 dBm Tx1 (Ref) 1.000 MH: -19.01 dBm
TeTow! 2108 dBm ey = 19,01 dBm
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Report No. : FG133040-02B

e%FCC RADIO TEST REPORT

SPORTON LAB.

FR1 n41 /80MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 227008

Mode Auto Sweep

6L

RefLevel 40.00dBm  Offset 22.70 d8.

Mode Auto Sweep

s6L
Count 100/100

02:16:14 05.06.2021

02:34:83 08,086.2021

Count 100/100
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2 Result Summa: I
2610 GHz 2.690 GHz 100,000 kHz 2.658 84 GHz -0.77 dBm -30.77 dB
2475 GHz 2490 GHz 1.000 MHz 283046 GHz 2312 dBm -0.12 2690 GHz 2691 GHz 1,000 Mtz 269003 GHz -21.64 dBm 11.64 dB
2,490 Gz 2495 GHz 1.000 MHz 209314 GHz -23.53 dBm -10.53 dB 2691 GHz 2695 GHz 1.000 MHz 2.69170 GHz -21.14 dBm 111448
235 Gtz 249 Ghz 1.000 Mtz 2.49600 GHz -24.55 dBm -11.55 dB 2.60899 GH: 2495 dB 1156 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.70 4B

Ref Level 40.00dBm  Offset 2270 dB

02:14:50 09.06.2021

Mode Sweep saL Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions Vavg 1 Seurious Emissions 1 Avg
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261 GHz 10005 pts 18,5 MH/ 2.795 Ghz
2.475 GHz 8004 pts 10.1 MHz/ 2.576 GHz | | (3 Result Summe —
2610 GHz 2690 GHz 100.000 kHz 2.68874 GHz 15.69 dBm -200.00 dB
2475 GHz 2430 GHz 1,000 MHz 248858 GHz -3046 d8m -200.00 d8 2690 Ghz 2691 Gz 1,000 MHz 2.69001 GHz -8.31dBm 200,00 dB
2490 GHz 2495 GHz 1.000 MHz 249453 GHz -17.01 dBm -200.00 dB 2691 GHz 2695 GHz 1,000 MHz 269101 GHz 17.06 dBm 200,00 dB
2,495 GHz 2496 GHz 1,000 MHz 249598 GHz -10.17 dBm -200.00 dB 3695 GHs 3770 G 1,000 MHs 70038 GHz 130.89 dBm 200,00 dB
2496 GHz 2576 GHz 100,000 kiz 249722 GHz 17.68 dBm -200.00 dB 27706Hs et 1000 Mt 277413 GHz 3615 dBm 200,00 dB
T P

02:30:40 09.06.2021

Channel power -13dBm > -20.71dBm (PASS)

Channel power -10dBm > -19.09dBm (PASS)

02:19:31 09.06.2021

Reflevel 4020dBm  Offset 227008 * RBW 10kHz s6L RefLevel 40.20dBm  Offset 22.70dB * RBW 10 kHz sGL
- Att 3008 * SWT  100ms ® VBW 30kHz Mode Sweep Count 100/100 | * Att 30d8 ® SWT  100ms ® VBW 30kHz Mode Sweep Count 100/100
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2 Result Summar None 2 Result Summa None
Tx! Ref) 1000 MHz -20.71 dBm Tx1 (Ref) 1,000 Mz -19.09 dBm
Tx Total -20.71 dBm Tx Total -19.09 dBm
R B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 227008

Mode Auto Sweep

6L

Count 100/100

40 dBhyei-Check
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Ref Level 40.00dBm OMset 2270 dB.

1 Spurious Emissions

Mode Auto Sweep
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Count 100/100

R L e
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2 Result Summa
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2 Result Summar
2610 GHz 2,630 GHz 100.000 kHz 263509 GHz -0.83 dBm -30.84 di
2690 GHz 2691 GHz 1.000 MHz 2.69003 GHz -21.80 dBm -11.80d8
2691 GHz 2695 GHz 1.000 MHz 269313 GHz -20.05 dBm -10.05 d8
2685 GHz 2770GHz 1.000 Mz 269536 GHz -20.! m -7.97 dB
2770 GHz 2.795 GHz 1.000 MHz 2.77283 GHz -36.20 dBm 11.20 dB
L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 40.00dBm  OMfset 22.70dB.

Ref Level 4000 dBm  Offset 22,70 a8 Mode Sweep SGL Meode Auto Sweep —
Count 100/100 Count 100/100
T SAATouS EomORY Yve [ Spurious Emissions
= 1 ! 40 dBkei Chec] £
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2.61 GHz 10005 pts 18.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 10.1 MHz/ 2.576 GHz 3 Result Summa
2610 GHz 2,690 GHz 100.000 kHz 268882 GHz 16.66 dBm -13.34 dB
2475 GHz 2.490 GHz 1.000 MHz 2.49005 GHz -26.95 dBm -200.00 dB 2690 GHe 2691 GHe. 1,000 MHz 26900 GHz 11.98 dBm 1.98dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49476 GHz -15.39 dBm -200.00 dB 2691 GHz 2695 GHz 1.000 MHz 2.69134 GHz 14.88 dBm -4.88
2.495 GHz 2.496 GHz 1.000 MHz 2.49593 GHz -10.64 dBm -200.00 dB 2,695 GHz 2.770GHz 1.000 MHz 2.71230 GHz 35.05 dBm -12.05dB
2496 GHz 2576 Ghz 100,000 kHz 249714 GHz 16.09 dBm -200.00 dB 2770 GHs 2795 GHe. 1,000 MHz 277697 GHz 35.91 dBm 10.91 dB
o fes DT

02:12:56 09.06.2021

02:31:08 08,06.2021

Channel power -13dBm > -21.22dBm (PASS)

Reflevel 4020dBm  Offset 227048 » RBW 10kHz s6L
- At 3048 ® SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
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iR et
(24955 Gha 1001 pts 208.0 kz/ Span 2.04 Wi |
2 Result Summa None
Tx1 {Ref) 1.000 MHz -21.22 dBm
Tx Total -21.22 dBm

02:20:14 09.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A8 - 67 of 96




e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG133040-02B

FR1 n41 / 80MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

| - B
.

Ref Level 4000 dBm  Offset 22.70 6B Mode Auto Sweep saL RefLevel 40.00dBm  Offset 22.70 d8. Mode Auto Sweep
Count 100/100

Count 100/100

02:13:27 05.06.2021

02:33:48 08,086.2021

| Spurious Emissions
prpT— ¥ Rhss. 40 dBHy Check]
Line _SPURjOUS_UINE_ABS_od2 PRss Line _SPURJOUS._LINE_ABS_0d2 PASS
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.61 GHz. 10005 pts 18.5 MHz/ 2.795 GHz
:.:15 GH;. 8004 pts 10.1 MHz/ 2.576 GHz [2 Result Summai
st Summs
2610 GHz 2.690 GHz 100,000 kHz 2.68042 GHz -2.19 dBm -32.19d8
oo e i s Thse  ans o s G fman e
o bl T 9 Tea ° 2.691 GHz 1695 GHz 1.000 MHz £ Iz -22.0 m -12.63 d
2,455 Gite 256 Grr 1,000 Mtz 249600 GHz 23,65 dBm 1165 dB 2695 GHr 2770 Ghz 1000 MAz 268607 GHz 2393 dBm 1093 d
2496 Gl 2576 GHz 100.000 kia 53368 GHz 130 dBm 313048 Lot L T 200 o 36,00 dBim 1o0de
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SPORTON LAB.

.FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 80MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.70 4B

o .

Ref Level 4000dBm Offset 22.70d8 Mode Sweep seL

Mode Sweep sl
Count 100/100 Count 100/100
1 Spurious Emissions 1 Ava 1 Spurious Emissions 1 Avg
40 40
30 30 B
20 20 B
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J‘ 10 1
0 ‘ 0
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20 B — Ead
= |
2 (L1l 0 |
l 40
40 n { i o, I S A
N TN o e tonmirmenhur i A o Asetrpirgmn) o | [-50
2.61GHz — 10005 pts 18.5 MHz/  2.795GHz
2.475 GHz 8004 pts 10.1 MHz/ 2576GHz | | (3 Reselt Summa —
2610 GHz 2690 GHz 100.000 kHz 2.68894 GHz 17.76 dBm -200.00 dB
2475 GHz 2490 GHz 1.000 MHz 248762 GHz -31.83 dBm -200.00 dB 2690 GHz 2691 GHz 1.000 MHz 2.69004 GHz -8.99 dBm -200.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.494 39 GHz -17.67 dBm -200.00 dB 2691 GHz 2.695 GHz 1.000 MHz 2.69129 GHz 17.78 dBm -200.00 dB
2,495 GHz 2,496 GHz 1.000 MHz 2.49600 GHz -12.54 dBm -200.00 dB 2695 GHz 2.770 GHz 1.000 MHz 269592 GHz -27.91dBm -200.00 dB
2.496 GHz 2576 GHz 100.000 kHz 2.49714 GHz 16.17 dBm -200.00 dB 2.770 GHz 2795 GHz 1.000 MHz 2.77026 GHz -36.09 dBm -200.00 dB
ey DN & ey DN & 0N

02:12:13  09.06.2021

02:32:42 09.06.2021

Channel power -13dBm > -23.63dBm (PASS)

Channel power -10dBm > -20.36dBm (PASS)

Reflevel 4020dBm  Offset 227008 * RBW 10kHz s6L RefLevel 40.20dBm  Offset 22.70dB * RBW 10 kHz sGL
- Att 30dB ® SWT  100ms * VBW 30kHz Mode Sweep Count 100/100 | * Att 30d8 ® SWT  100ms ® VBW 30kHz Mode Sweep Count 100/100
AR 1R Avg
30 Y 30 dB — T
20 20
10 10 dBm-
o 0
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" | } AT 10dtm—— 1 WV%
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|
CF 2.4955 GHz 1001 pts 204.0 kHz/ 1001 pts 204.0 kHz/ &l
2 Result Summar None 2 Result Summa None
Tx1 (Ref) 1.000 MHz -23.63 dBm Tx1 {Ref) 1.000 MHz -20.36 dBm
Tx Total -23.63dBm Tx Total -20.36 dBm
R

02:20:49 09.06.2021

003031
seady = "ok

02:38:40 09.06.2021

TEL : 886-
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133040-02B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 227008

Mode Auto Sweep

6L

Count 100/100

40 dBh™

30 dBm

0

Line _SPUR|OUS_LIN

1]

0

e A AL

gt

10

Rt r'

Joo Pl Last
A0

W

an
SPURIOUS_LINE_ABS_ 002

50

30 dBm
-40 dBm 1 1 J

2.475 GHz

101 MHz/

2.576 GHz

2 Result Summa

2475 GHz
2490 GHz
2,495 GHz

2.490 GHz
2495 GHz
2496 GHz

2.48997 GHz

2.49483 GHz
2.49595 GHz

2496 GHz

2576 GHz

100,000 kHz

2.52297 GHz

5.75 dBm

02:10:55 05.06.2021

Ready

PRI
& Tmanss

1 Spurious Emissions

Ref Level 40.00dBm OMset 2270 dB.

Mode Auto Sweep

6L

Count 100/100

Line SPUE‘DLS LINE_ABS_0X

| SPORTGUS_LINE_ AB:

002

0

0

I i I

1 s bl Y
Ll T

02:33:14 08,06.2021

2.61GHz 10005 pts 18.5 MHz/ 2.795 GHz
2 Result Summar
2610 GHz 2,630 GHz 100.000 kHz 268522 GHz -4.24 dBm -34.24 dB
2690 GHz 2691 GHz 1.000 MHz 2.69003 GHz 2621 dBm 1621 dB
2691 GHz 2695 GHz 1.000 MHz 269117 GHz -25.07 dBm -15.07 d8
2,695 GHz 2770 GHz 1.000 MHz 2 09 GHz -29. m -16.34 dB
2.770 GHz 2.795 GHz 1.000 MHz 2.77141 GHz -36.19 dBm -11.19d8
pesty = "
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /90MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.70 4B

Mode Sweep sat
Count 100/100
1 Spurious Emissions 1 Ava
40
30
20
o
20 dBerr
30
|
A {
40
T A A I
y ki L) Y .
B VW AL A i N B SO S S
2.475 GHz 8004 pts 11.1 MHz/ 2.586 GHz
2475 GHz 2490 GHz 1.000 MHz 2.48926 GHz -29.02 dBm -200.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.494 34 GHz -16.97 dBm -200.00 dB
2.495 GHz 2,496 GHz 1.000 MHz 2.49598 GHz -8.63 dBm -200.00 dB
2436 hz 2586 Gz 100,000 kiz 2149719 GHz 16.20 dBm 2200.00 dB
vty e S

05:59:58 09.06.2021

Ref Level 40.00dBm  Offset 2270 dB

Mode Sweep SGL
Count 100/100
40
30 ‘
20 ‘
10 ‘ i
o |
‘ |
10 ‘ ‘
20 dBr { d 4
30 ‘ + n\f
| i L
lo g
A Adorh A A M\’V}.
50
|
26GHz 10005 pts 19.5 MHz/ 2.795 Ghz
2 Result Summar I
2.600 GHz 2690 GHz 100.000 kHz 2.68890 G!r 19.64 dBm -200.00 dB
2690 GHz 2691GHe 1.000 MHz 2.69003 GHz -7.97 dBm -200.00 dB
2,691 GHz 2.695 GHz 1.000 MH2 2.69112 GHz -14.62 dBm -200.00 dB
2.695 GHz 2.780 GHz 1.000 MHz 2.69613 GHz -29.39 dBm ~200.00 dB
2.780 GHz 2.795 GHz 1.000 MHz 2.78897 GHz -36.20 dBm -200.00 dB
son W
Gt

02:44:05 09.06.2021

Channel power -13dBm > -21.54dBm (PASS)

Channel power -10dBm > -19.5dBm (PASS)

Reflevel 4020dBm  Offset 22708 * RBW 10kHz saL Reflevel 30200Bm  Offset 227008 ® RBW 10 Kbz sl
- At 3008 % SWT 100ms ® VBW 30kHz Mode Sweep Count 100100 | * Att 30d8 ® SWT  100ms @ VBW 30kHz Mode Sweep Count 100/100
TACR Rmavg JI1ACR 1Rm Avg
2 e 30 B — i
20 20
10 10 dBm-
o 0
1008
20 20
‘,ﬁ,\'w‘ J“J.,’\ AAA
WMRAA, . ‘
30 30 ot :
i BT ‘
It » i AN N | ; i
| P T g - TV -t
b crdt A BN AAR w Mﬁ.@ VI EYTRN v
RN TR e ‘V 5098+ | AR PRI
‘
CF 2.4955 GHz 1001 pts 204.0 kHz/ G T 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None 2 Result Summar None
Tx1 (Ref) 1.000 MHz -21.54 dBm Tx1 (Ref) 1.000 MHz -19.50 dBm
TeTow! 2154 dBm ey 1950 dBm

06:04:14 09.06.2021

PRI
o ounee

N

03:01:58 09.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n41 /90MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflevel 400000 Ot 27080 Made AutoSmeep = Rellevel 0000Bm Ofset 227008 Mode AutoSweep s
Count 100/100 Count 100/100
ourous sien
prpT— ¥ Rhss. 40 dBHy Check]
e -sputjous.une_ass_ofa Phss e -SpURloUs.LINE_Ass.of2 s
30 dBe RIS _ONE_ ABS 002
20 20
10 10
o
Y TS PO e TSR S e P o T —— el
ottt s A S, i g g oy e
o % ot et e ey || [ L e L \|
T

SR80S v aws_00z I ™ R
'w W

30 t !
J
40 dBm :
50
26GHz 10005 pts 19.5 ML/ 2.795 GHz
2475 GHz 8004 pts 1.1 MR/ 2506 || (e s
2 Result Summa:
2.600 GHz 2.690 GHz 100,000 kHz 2.67442 GHz -2.66 dBm -32.66 dB
2475 GHz 2490 GHz 1.000 MHz 243871 GHz -21.10 dBm -210 2690 GHz 2691 GHz 1,000 Mtz 269004 GHz -22.21 dBm 1221 dB
2,490 Gz 2495 GHz 1.000 MHz 249341 GHz -23.68 dBm -10.68 dB 2691 GHz 2695 GHz 1.000 MHz 2.69346 GHz -23.07 dBm -13.07d8
235 Gtz 249 GHz 1.000 Mtz 2.49598 GHz -23.57 dBm 10.57 dB 3695 Ghiz T80 GHe 11000 MH: 268706 GHz 2379 dBm 107548
2.496 Gl 2.586 GH 100000 kiz 2.53304 GHz -0.78 dBm -30.78 dB 2780 cr 3705 orte 1000 M 278517 GHz 3624 dBm 12148
L e
05:58:37 05.06.2021 02:42:53 08.06.2021

TEL : 886-3-327-3456 Page Number 1 A8 -720f 96
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /90MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.70 4B

Ref Level 40.00dBm  Offset 2270 dB

05:57:43 09.06.2021

Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Ava
40 “
30 30 1
% L [
10 ‘ i
0 0 T
-10 li
I .
20 B — t— 2048 ‘ W! |
1l
2 LI 30 | — ‘%
L I L™ A ML
40 [ LIy + Cf]_ PV P o] | A W
i W T, i I\ . A — -y e |
- ¥ Y T e RAtSLCL IYLWRBER IO PP RPN 1 S v [ [-50 ‘
2.6 GHz 10005 gl; 19.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 11.1 MHz/ 2.586 GHz [2 Result Summet
2.600 GHz 2.690 GHz 100.000 kHz 268899 G!r 17.94 dBm -200.00 dB
2475 GHz 2490 GHz 1.000 MHz 249023 GHz -26.56 dBm 2690 GHz 2691 GHz 1,000 MHz 269004 GHz -8.47 dBm -200.00 dB
2490 GHz 2495 GHz 1.000 MHz 249482 GHz -18.47 dBm 2691 Ghz 2695 Gz 1.000 MHz 269186 GHz -17.54 dBm -200.00 d8
2.495 GHz 2.496 GHz 1.000 MHz 249596 GHz -10.05 dBm 2,695 GHz 2.780 Ghz 1.000 MHz 2.69795 GHz 2732 dBm -200.00 dB
2.496 GHz 2586 GHz 100,000 kiz 249719 GHz 1645 dBm 2780 GHs 2795 Gl 1,000 MHz 278314 GHz 3625 dBm 200.00 dB
Seaty e N s

02:44:53 09.06.2021

Channel power -13dBm > -21.47dBm (PASS)

Channel power -10dBm > -20.23dBm (PASS)

sGL

06:05:04 09.06.2021

Reflevel 2020 dBm  Offset 227048 » RBW 10 kHz SGL Reflevel 40.20dBm  Offset 22.70dB & RBW 10 kHz
- At 3008 ® SWT  100ms ® VBW 30kHz Mode Sweep Count 100/100 | ® Att 3008 ® SWT  100ms  VBW 30kHz Mode Sweep Count 100/100
T ACLR RmAvg |1 ACR 1Rm Avg
30 Y 30 dB T— iis
20 20
10 10 dBm-
o 0
10 96
20 -20
M\
begis "L T PN |
30 1 x‘,_h‘ T 30 e R T
‘ e v
b T Al wam W%WWWW
RYRETOTY (WYY [0 WWM \ | g
TS R e AR %0 |
|
CF 2.4955 GHz 1001 pts 204.0 kHz/ [ i 1001 pts 208.0 kHz/ Spi
2 Result Summar None 2 Result Summa None
Tx! Ref) 1000 MHz =21.47 dBm Tx1 (Ref) 1,000 Mz -20.23 dBm
Tx Total -21.47 dBm Tx Total -20.23 dBm
ey D & 00 e

03:01:20 09.06.2021
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n41 /90MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflevel 4000dBm Offset 27003 Mode AutoSweep saL RefLevel 5000 dBm  Offset 227048 Made Auto Sweep saL
Caunt 100/100 Count 100/100
ETa =
20 dhit-Chack, ] RSS. 40 dBk Checd
Line _SPUR|OUS_LINE_ABS_og2 PRSS Line _SPURIOUS_LINE_ABS_042 PRSS
30 dBm APORBUS e ABs_002
P 20
10 w
a . TSI L \
Y NTIRETTIY S PORpY A PSRN TR s b e e U UL T
o lmwﬂrwf h PV A AR P g b e e ttaglainly oo o || M iy L) w |
i Frosig |
a0 .
SRR e 285 003 | s
"
30 4 - 1 .
¥ |
40 dBm T
50
2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 11.1 MHz2/ 2.586 GHx [2 Result Summai
2 Result Summa: I
2.600 GHz 2.690 GHz 100,000 kHz 2.65076 GHz -1.23 dBm -31.23 dB
2475 GHz 2490 GHz 1.000 MHz 28%025 GHz -26.04 dBm -1.04 o 2690 GHz 2691 GHz 1,000 Mtz 269000 GHz -22.76 dBm 1276 dB
2490 Gt 2495 Ghir 1.000 Mz 2.49195 GHz -24.02 dBm -11.02 dB 2891 GHs 2695 GHs 1,000 M 269371 GHz 5089 dBm 10:89 dB
235 Gtz 249 GHz 1.000 Mtz 2.49598 GHz -24.26 dBm -11.26 dB 3635 Chiz 3780 CHz 1000 Mz 2.69511 GHz 22.85 dBm 9.85d8
2.496 Gl 2.586 GH 100000 kiz 2.51482 GHz 1.71 dBm 31.71 dB 2780 cr 3705 orte 1000 M 278525 GHz 3628 dBm 12848
ety IR oy M ey I T
05:56:50 05.06.2021 02:42:24 08.06.2021
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 90MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.70 4B Mode Sweep

RefLevel 40,00 dBm Ofiset 22.70dB Mode Auto Sweep set
Count 100/100
s
) ! ! 40 dbait Check 5
Uine _SPURIOUS_LINE_x85_od2
30 . ABiIiBUs_TnE_As 007
» 0
10
0
T I
. |
20 dBrrr mm— |
[ , [ {' |
30
| | Ml
L L I N i)
40 T Ve ] x T el
W T VA vy s A b QT e o Wt E |
50 -
‘ 26GHz 10005 pts 9.5 ML/ 2.795 GHz
2,475 Ghz 8004 pts 111 MR/ T
2600 GHz 2690 GHz 100.000 ki 2.68890 GHz 16.72 dBm 13.28d8
2475GHz 2490 GHz 1.000 MHz 248995 GHz -30.26 dBm 2690 Ghiz 2691 Gz 1,000 MHz 2.63004 GHz 11.98 dBm 198 dB
2490 GHz 2495 GHz 1.000 MHz 249411 GHz -15.25 dBm 2681 GHz 2695 Ghz 1,000 MHz 269163 GHz 23.05 dBm -13.05 dB
2495 GHz 2,496 GHz 1.000 MHz 2.49599 GHz -7.74 dBm 2695 GHz 2,780 GHz 1.000 Mz 269608 GHz -33.67 dBm 20,67 di
2.496 GHz 2586 GHz 100,000 khz 249710 GHz 17.54 dBm 2.780 GHz 2795 GHz. 1,000 Miz 2.78595 GHz 36.36 dBm -11.36 dB
ety NN UL

05:54:54 09.06.2021

02:45:45 08.06.2021

Channel power -13dBm > -20.5dBm (PASS)

Reflevel 4020dBm  Offset 227048 * RBW 10kHz

- Att 30dB * SWT 100 ms & VBW 30kHz Mode Sweep
1ACR
30 T
20
10
o
1048
20
30 v
s oY
I P AiAV)
L
TR T MMW“"
SRR AR A
|
[GEXETN 1001 pts 20404/
2 Result Summar None
Tx1 {Ref) 1.000 MHz -20.50 dBm
Tx Total 22050 dBm

06:05:38 09.06.2021

TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 90MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 2270 dB Made Auto Sweep saL RefLevel 40.00dBm  Offset 22.70 d8. Mode Auto Sweep seL

Count 100/100 Count 100/100
1 puross s
Rl v ey O SPoRlous e s o2
oaim——] - RS
20 20
10 10
o

a0 At T A

g N A0 A AR i o i

10 | sy |

o) vE|AEs o2 [
SPURKOUS_UINE_ABS 00 ——

o

40 dBm
50
2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 11.1 MHz2/ 2.586 GHx [2 Result Summai
2Rkt Somy _——l
2.600 GHz 2.690 GHz 100,000 kHz 2.63519 GHz -33.10d8
2475 Ghz 2,450 GHz 1.000 MHz 249045 GHz -28.58 dBm -358dB 2680 GHz 2691 GHz 1000 Mz 2.69004 GHz -11.44 dB
2490 GHz 2495 Gz 1.000 MH: 2.49446 GHz 22.85 dBm -9.85 dB 2691 GHe 2695 Giix 1,000 Mtz 2.69168 GHz 1298 dB
235 Gtz 2496 Gz 1,000 Mz 2.49591 GHz -26.36 dBm -13.36 dB 3635 Chiz 3780 CHz 1000 Mz 2.69583 GHz 23.97 dBm 1097 dB
2436 Gz 2586 Gz 100,000 kitz 251181 GHz 254 dBm 3254 dB. e 37 o 1500 it 278364 GHz 36,37 dBm 13748
ety DR o Uon e

05:55:25 05.06.2021 02:41:32 08,06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /90MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 22.70 4B Mode Sweep

1 Spurious Emissions 1 Ava

40

6L

Count 100/100

ok i
W st e

oA

ko Ay

o)

8004 pts

11.1 MHa/

2.586 GHz

2475 GHz
2.490 GHz

2.495 GHz

2.496 GHz

2490 GHz
2.495 GHz
2.496 GHz
2.586 GHz

1.000 MHz
1.000 MHz
1.000 MHz
100.000 kHz

2.49024 G
2.49493 G
2.49598 Gl
2.49697 Gl

Hz
Hz
Hz
Hz

-27.34 dBm
-16.27 dBm
-12.80 dBm

15.84 dBm

RefLevel 40.00dBm  OMfset 22.70dB. Mode Auto Sweep

saL
Count 100/100
1 Spurious Emissions
40 pudt Chack -
Uine _SPURJOUS_LINE_ABS 02 Phss
YRR e _ABs_on2
20
10
)
B J |f |l\
| i
- ATV PO PR BTy |
2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2 Result Summa:
2.600 GHz 2.690 GHz 100.000 kHz 2.68885 GHz -11.44 dB
2690 GHz 2691 GHz 1.000 MHz 2.69003 GHz -0.68 dB
2691 Ghiz 2595 GHz 1,000 MHz 269113 GHz -5.98d
2685 GHz 2780GH: 1,000 Mz 269511 GHz 2197d8
2.780 GHz 2.795 GHz 1.000 MHz 2.79419 GHz -11.38d8

05:53:52 09.06.2021

02:52:48 08,06.2021

Cry
== 025247

Channel power -13dBm > -24.04dBm (PASS)

Reflevel 4020dBm  Offset 22,

7048 * RBW 10 kHz SGL

- Att 3008 ® SWT  100ms & VBW 30kHz Mode Sweep Count 100/100
AR 1R Avg
30 T

20

10

0

1048

20

A Al
30 R e
e VTV
A AN

i AT

0 dBorii Lol dho )y x;m_.m’.qmm,h'\l
GO RN ARl CEE
(CF 2.4955 Gz 1001 pts 204.0 kHz/ Span 2.04 MHz |
2 Result Summar None

Tx1 {Ref) 1.000 MHz -24.04 dBm
Tx Total -24.04 dBm

06:06:14 09.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 /90MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 2270 dB Made Auto Sweep saL RefLevel 40.00dBm  Offset 22.70 d8. Mode Auto Sweep seL

Count 100/100 Count 100/100

1 Spurious Eminions
40 it Chocs 1 2hss. o i o

Line _SPURJOUS_UINE_ABS_od2 Line _SPURIOUS_LINE_ABS_0d2 Phss
30 dBm 1 1 SPORIGUS_UNE_ABS_002
B 0
10 L
’ ok

" ) it i AL, i
i o Lo ek A A TN N bt L . e n iy x ey

" L LA VR A

an
SPURIOUS_LINE_ABS 002

| n

30 dBm J | bt

40 dBm |
i
50
2.6 GHz 10005 pts 19.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 11.1 MHz2/ 2.586 GHx [2 Result Summai
2Rkt Somy _——l
2.600 GHz 2.690 GHz 100,000 kHz 2.66902 GHz -34.42 dB
2475 GHz 2490 GHz 1.000 MHz 243891 GHz -3244 dBm -1.43 o 2690 GHz 2691 GHz 1,000 Mtz 269009 GHz -17.05 dB
2490 GHz 2495 Gz 1.000 MH: 2.49416 GHz -29.70 dBm -16.70 dB 2691 GHe 2695 Giix 1,000 Mtz 2.69184 GHz 1407 dB
235 Gtz 2496 Gz 1.000 Mtz 2.49598 GHz -30.52 dBm -17.52 dB 3635 Chiz 3780 CHz 1000 Mz 2.69845 GHz 28,10 dBm 1510 dB
2436 Gz 2586 Gz 100,000 kitz 254028 GHz 489 dBm 3439 dB. e 37 o 1500 it 278493 GHz 36.41 dBm .41 dB
L =

05:52:30 05.06.2021 02:40:89 08,086.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 22.70dB

Ref Level 3000 dBm  Offset 2270 dB

06:14:01 09.06.2021

Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
40 “
30 30 1
20 20 ‘ I
10 ‘ [
0 0 T
10 ‘ fd
20 dBn b
20 dBer —f | |
! |
30 ]
H0dtm—r F [ W
A 40
i T N BEVRI) 5 1 S 8 v N AP o |
N s T IR W PO T T SO e AAuimgad] | [50 T
2.59 GHz 10005 gl; 20.5 MHz/. 2.795 GHz
2.475 GHz 8004 pts 12.1 MHz/ 2.596 GHz [2 Result Summet I
2,590 GHz 2.690 GHz 100.000 kHz 268893 G!r 18.85dBm -200.00 dB
2475 GHz 2490 GHz 1.000 MHz 249040 GHz -21.24d8m 2690 GHz 2691 GHz 1,000 MHz 269003 GHz -4.55 dBm -200.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49486 GHz -18.33 dBm 2691 GHz 2695 GHz 1,000 MHz 2.69160 GHz 200.00 dB
2,495 GHz 2,496 GHz 1,000 MHz 2.49596 GHz -8.38 dBm 2695 Ghz 3790 Ghz 1,000 MHz 269574 GHz .00 d
2.496 GHz 2596 GHz 100,000 kiz 249707 GHz 16.88 dBm 2790 GHa 2795 G 1,000 MHz 2.79498 GHz 200.00 dB
ety NN & U0 e

06:52:58 09.06.2021

Channel power -13dBm > -18.94dBm (PASS)

Channel power -10dBm > -17.8dBm (PASS)

Reflevel 4030dBm  Offset 227048 ® RBW 10kHz saL RefLevel 40.20dBm  Offset 22.70dB * RBW 10kHz 6L
- Att 3008 * SWT  100ms ® VBW 30kHz Mode Sweep Count 100/100 | * Att 30d8 ® SWT  100ms ® VBW 30kHz Mode Sweep Count 100/100
1ACR 1Rm Avg 1ACR 1Rm Avg
i T 30 dBe 1 -
20 20
10 10 dBm-
0 o
10 dBy
20 30
] | 13848y
At YWY
A AR vy 'Vv'ﬂrﬁuﬁ Afs
30 # e 30 LA AVaW T T
| P Y B
| . el el ;
40 - 4 40 dBmy +
) i [ i
e manLye ‘
561 50 dBn T
\ ‘ |
CF 2.4955 GHz 1001 pts 204.0 kHz/. 1001 pts 204.0 kHz/ Hz |
2 Result Summar None None
Tx! Ref) 1000 MHz -18.94 dBm Tx1 (Ref) 1,000 Mz -17.80 dBm |
Tx Total -18.94 dBm Tx Total -17.80 dBm

PR

. o Coninas

06:41:39 09.06.2021

002021
o0

o NN

07:01:59 09.06.2021

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 3000 dBm  Offset 227008

20 dBhit-Check
Line _SPUE|oUS.

30 dBm

NE_ABS_002

Mode Auto Sweep

6L

Count 100/100

1 Spurious Emissions

a0

RefLevel 30.00dBm  Offset 22.70 d8.

Mode Auto Sweep

s6L

Count 100/100

Line SPUE‘DLS LINE_ABS_0d2

SPORIBUS_UNE_ ABS_002

i il e gt

TN (A G A et

-40 dBm

2.475 GHx

8004 pts

12.1 MHz/

2,596 GHx

2 Result Summa:

2475 GHz 2490 GHz 1.000 Mtz 2.48888 GHz -25.43 dBm -0.43 dB
2,490 GHz 2.495 GHz 1000 MHz 249475 GHz -21.43 dBm -11.43 dB
2495 GHe 2,496 GHz 1.000 Miz 249591 GHz -24.15 dBm -11.15 dB
2496 GHz 2,596 GHz 100,000 kifz 252516 GHz -2.91 dBm 3291 dB
ey B 0 el

06:39:22 05.06.2021

06:59:89 08,08.2021

0
0
A Ao P
et ML i ol
|ML |

5 d gaay
2,59 Ghz 10005 pts 20.5 MH/ 2.795 Gz
2 Result Summa |

2580 GHz 2690 GHz 100.000 kHz 2.67063 GHz -1.72 dBm -31.72d8

260 GHz 2691 GHz 1.000 MHz 2.69008 GHz 20.27 dBm -10.27 dB

2691 GHz 2.595 GHz 1.000 Mz 269286 GHz 20.34 dBm -1034 d8

2695 GHz 21790 GHz 1.000 MHz 269569 GHz -23.63 dBm -10.63 dB

2.750 GHz 2.795 GHz 1.000 MHz 2.79477 GHz -36.77 dBm -11.77d8

festy = TR
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 22.70dB

Ref Level 3000 dBm  Offset 2270 dB

Mode Sweep seL Mode Sweep saL
Count 100/100 Count 100/100
40 “
30 30 1
20 20 ‘
10 ‘
0
| |
-10 %‘-A
\ |
20 dBr 1‘
| ” i |
-30
i A ™
Ll 40 df 1 ¢ _—
™o 0 . } U0 PN Y P Aobariitge bl |
- WA oA WPRVPRV N SUSRon | R B Y e |
2.59 GHz 10005 l; 20.5 MHz/. 2.795 GHz
2.475 GHz 8004 pts 12.1 MH2/ 2.596 GHz | | (3 Result Summe —
2.590 GHz 2.690 GHz 100.000 kHz 2. 88 GHz 19.08 dBm -200.00 dB
2475 GHz 2490 GHz 1.000 MHz 249024 GHz -29.36 dBm -200.00 d8 2690 GHz 2691 Gz 1.000 MHz 2.69004 GHz -7.64 dBm 200.00 dB
2490 GHz 2495 GHz 1.000 MHz 249478 GHz 1784 dBm -200.00 dB 2691 GHz 2695 GHz 1,000 MHz 269113 GHz 1412 dBm 200,00 d8
2495 GHz 2496 GHz 1,000 MHz 249598 GHz -10.09 dBm -200.00 dB 2695 Ghz 3790 Ghz 1,000 MHz 260773 GHz 22549 dBm 200,00 B
2496 GHz 2596 Ghz 100.000 kHz 249712 GHz 16.20 dBm -200.00 dB 2.790 GHz 2.795 GHz 1.000 MHz 279139 GHz -36.76 dBm -200.00 dB
ey DN &N o

06:12:40 09.06.2021

06:54:32 09.06.2021

Channel power -13dBm > -20.57dBm (PASS)

Channel power -10dBm > -18.99dBm (PASS)

Reflevel 4020dBm  Offset 227048 » RBW 10kHz SGL Reflevel 40.20dBm  Offset 22.70dB & RBW 10 kHz SGL
- Att 30dB ® SWT  100ms * VBW 30kHz Mode Sweep Count 100/100 | ® Att 3008 ® SWT  100ms  VBW 30kHz Mode Sweep Count 100/100
1ACLR 1Rm Avg |1 ACR 1Rm Avg
i i 30 dBe 1 i

20 20

10 10 dBm-

o 0

10 4y

20 = ;:CI

T [ T T
20 VAR A * 30 L Ly iy :
| W-v AL [ N
= MW "1‘“"‘/\ 40 dBm i |
L St AR A ‘ "M-N“y " |

4 3 o A L) | W il

e s s s Ee ! :M\‘m)n‘ n\‘riWq il YR
\ ‘
CF 2.4955 GHz 1001 pts 204.0 kHz/ [ i 1001 pts 204.0 kHz/ Span 2.08 MHz |
2 Result Summar None 2 Result Summa None
Tl Ref) 1000 Mtz SRS Tl (Ref) 1,000 Mtz -18.99 dBm
T Total 2057 dBm e BT L
[ -

06:43:37 09.06.2021

07:02:32 09.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref level 3000cBm Offset 227068 Made Auto Sweep saL RefLevel 3000 dim  Offset 22.70 d8 Mode Auto Sweep seL
Count 10100 Count 100/100
1 Spurious Emissions Tavg || Seurious Emissions
20 dBhit-Check 1 55 —"
Line _SPURJGUS_LINE_ABS_0f2 ; Uine _SPURIOUS_LINE_x85_od2
30 dBm APORBUS e ABs_002
0 0
10 10
o L
» AR L : e ol i
Y LA g AP At 1Pttt || [ et Thapiet
u Ty
an I b
SPURIOUS_UNE ABS go2 | N
|
M‘ | u
f
40 dBm : :
50
253Gz 10005 pts 205 ML/ 2.795 GHz
2475 GHz 8004 pts 2.1 MR/ 250660 || o s
2 Result Summa:
2590 GHz 2.690 GHz 100,000 kHz 2.64845 GHz -1.82 dBm -31.82 dB
2475 GHz 2490 GHz 1.000 MHz 2455 11 GHz -25.70 dBm 0.0 d 260 GHz 2691 GHz 1,000 Mtz 269009 GHz 20.27 dBm 1027 dB
2,490 Gz 2495 GHz 1.000 MHz 209 2 GHz -22.12 dBm A.12dB 2691 GHz 2695 GHz 1.000 MHz 269161 GHz 21.15 dBm 111548
235 Gtz 249 GHz 1.000 Mtz 2.49598 GHz -23.14 dBm -10.14 dB 3695 Ghiz 3790 GHz 1,000 MHz 2.60716 GHz 3191 dBm 5.91d8
2.496 Gl 2.59 Ghz 100000 kiz 2.53825 GHz 1.8 dBm -31.48 dB 2780 cr 3705 orte 1000 M 279094 GHz 36.63 dBm 16348
[ BT I -

06:11:46 05.06.2021

06:58:19 08,08.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz

/ CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 22.70dB Mode Sweep

saL
Count 100/100 Count 100/100
1 Spurious Emissions VAva |1 Seurious Emissions VA
40 “
30 0 1
20 20 ‘
n 10
‘ \
0 “ e ‘
| 2 \
i “ | i
20 dBer T “ 2048 ‘ 1' T
5 Nk 30 t T
el 11N | LB e
{
| o[ [ Sy
F LS A ] ) !:MV lw‘uvm)ww sosctmmadrari i U
s N WA it o ettt s oo st oo s fpiadinmisl | [-50 T
259 Gz 10005 pts 205 M/ 2.795 Ghz
2.475 GHz 8004 pts 12.1 MHz/ 2.596 GHz | | (3 Result Summe —
2590 GHz 2690 GHz 100.000 kHz 2.68903 GHz 16.40 dBm -200.00 dB
2475 GHz 2490 GHz 1.000 MHz 248597 GHz -30.35 dBm -200.00 d8 2690 GHz 2691GHz 1,000 MHz 269003 GHz -9.06 dBm -200.00 dB
2490 GHz 2495 GHz 1.000 MHz 249494 GHz 1832 dBm -200.00 dB 2691 GHz 2695 GHz 1,000 MHz 2.69149 GHz 20.80 dBm 200,00 dB
2,495 GHz 2496 GHz 1,000 MHz 2.49596 GHz -10.89 dBm -200.00 dB 3695 GHs 3790 Gt 1,000 MHs 269593 GHz 29,81 dBm 200,00 dB
2436 Ghz 2596 Ghz 100,000 iz 2.49707 GHz 16.18 dBm -200.00 dB oL o i 279147 GHz 736.94 dBm 200,00 8

RefLevel 30.000Bm  Offset 22704 Mode Sweep sat

06:10:47 09.06.2021

PR
e N Cainar

00201
s ¥ Cogan

06:55:42 09.06.2021

Channel power -13dBm > -20.69dBm (PASS)

Channel power -10dBm > -20.8dBm (PASS)

Reflevel 4020dBm  Offset 227048 * RBW 10kHz

SGL Reflevel 40.20dBm  Offset 22.70dB & RBW 10 kHz SGL

- Att 30dB ® SWT  100ms * VBW 30kHz Mode Sweep Count 100/100 | ® Att 3008 ® SWT  100ms  VBW 30kHz Mode Sweep Count 100/100
TACR Rmavg [ 1ACR 1Rm Avg
30 e 30 b — T

2 20

10 10 dBm-

0 o

10 dBy

2 |20

s WA Y | M
" i L aAAMVY VLA L —_ |
MY Vv
| w\ /.WM/\MM WW \ =
i | RERTT T \
PSR R ORI 1 RRTEY (11 VelV! 50 | i
N T T e R dbe I N T A R A A M
l
CF 2.4955 GHz 1001 pts 204.0 kHz/ [ i 1001 pts 204.0 kHz/ Span 2.04 MF
2 Result Summar None 2 Result Summa None
Tx1 (Ref) 1.000 MHz -20.69 dBm Tx1 {Ref) 1.000 MHz -20.80 dBm
TxTotal -20.69 dBm Tx Total -20.80 dBm

06:43:10 09.06.2021

oy NN
. S onsien

seady o "

07:03:02 09.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n41 / 100MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2270 B Made Auto Sweep saL RefLevel 3000 dim  Offset 22.70 d8 Mode Auto Sweep seL
Count 10100 Count 100/100
1 Spurious Eminins
40 it Chocs 1 2hss. 40 dBh b
Line _SPUR|OUS_LINE_ABS_og2 Line _SPURIOUS_LINE_ABS_042 PRSS
30 dBm : t APORBUS e ABs_002
0 0
10 w
o
e R A A A i Tl vt et g TR MMM‘W#WMMW Wﬁ,“ﬁM e T
10 M= ghaeres o ]
a0 .
At e o [
™
30 dB 7 T h
i
40 dBm |
50
253Gz 10005 pts 205 ML/ 2.795 GHz
:.:15c2 8004 pts 2.1 MR/ 2586 GHs || e [
csult Summa
2580 GHz 2690 GHz 100.000 kHz 2.67913 GHz -33.14 d8
2475 Ghz 2,450 GHz 1.000 MHz 249007 GHz -21.56 dBm -256 dB 2680 GHz 2691 GHz 1000 Mz 2.69004 GHz E 1150 dB
2490 Gt 2495 Ghir 1.000 Mz 2.49262 GHz -23.96 dBm -10.96 dB 2891 GHs 2695 GHs 1,000 M 269203 GHz 5 1147 d8
2495 Gtz 2.496 GHz 1.000 MHz 249598 GHz -24.22 dBm -11.22 dB 3695 Ghiz 3790 GHe 11000 MH: 2.60868 GHz 2290 dBm 990 dB
2496 GHz 2.59 Ghz 100000 kiz 253146 GHz -1.72 dBm 3172 dB 2780 cr 3705 orte 1000 M 279086 GHz 136,76 dBm 117648
[ -
D6:11:14 05.06.2021 06:58:39 08.06.2021

TEL : 886-3-327-3456 Page Number : A8 - 84 of 96
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41/100MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 22.70dB

Ref Level 3000 dBm  Offset 2270 dB

06:08:58 09.06.2021

Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
40 “
30 30
20 20
‘F 0
0 0
| 0
I
20 B ‘ 2048
\ 30
30 |
I 40
40 = J 1| P, Nty | A
R i s ) VRO O % R ¥ S W D donerel] | |50
50 |
2.59 GHz 10005 pts 20.5 MHz/. 2.795 GHz
2.475 GHz 8004 pts 12.1 MHz/ 2.596 GHz [2 Result Summet
2.590 GHz 2.690 GHz 100.000 kHz 2. 88 GHz 16.09 dBm -200.00 dB
2475 GHz 2490 GHz 1.000 MHz 249041 GHz -29.38 dBm -200.00 d8 2690 GHz 2691 GHz 1,000 MHz 269004 GHz -8.57 dBm 200.00 dB
2490 GHz 2495 GHz 1.000 MHz 249499 GHz -12.40 dBm -200.00 dB 2691 GHz 2695 GHz 1,000 MHz 2.69115 GHz 1437 dBm 00,00 4B
2495 Gt 2496 GHz 1,000 MHz 2.49596 GHz -12.15 dBm -200.00 dB 2695 Ghz 3790 Ghz 1,000 MHz 2.70085 GHz 2922 dBm 200,00 4B
2496 GHz 2596 GHz 100,000 kiz 249697 GHz 16.26 dBm -200.00 dB 2790 GHa 2795 G 1,000 MHz 279036 GHz 36,90 dBm 200,00 dB
ety DN 0 OO0 oty N s U0

06:57:14 09.06.2021

Channel power -13dBm > -23.28dBm (PASS)

Channel power -10dBm > -20.88dBm (PASS)

06:44:03 09.06.2021

Reflevel 4020dBm  Offset 227008 * RBW 10kHz s6L RefLevel 40.20dBm  Offset 22.70dB  RBW 10kHz sGL
- Att 30dB ® SWT  100ms * VBW 30kHz Mode Sweep Count 100/100 | * Att 3008 ® SWT  100ms  VBW 30kHz Mode Sweep Count 100/100
TACR WRmAvg J1ACR 1Rm Avg
P i 30 dBe 1 -

20 20

10 10 dBm-

0 0

10 4y

20 -20

o | [ 1A
30 _’m,,‘w"hy,yr‘ 30
‘ A A
ANSY
. \ W‘”v’@“"‘ . 20t |
RTINS i AALAA G Aoy
50 ¢Bi 50 dBn ey T ('8
R TR NN ‘ | o
l
CF 2.495 5 GHz 1001 pts 204.0 kHz/ [ i 1001 pts 204.0 kHz/ Span 2.0 MHz |
2 Result Summar None 2 Result Summa None
Tx1 (Ref) 1.000 MHz -23.28 dBm Tx1 {Ref) 1.000 MHz -20.88 dBm |
Tx Total -23.28dBm Tx Total -20.88 dBm
T T
[ ety N S 7000

07:03:33  09.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A8 - 85 of 96



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00dBm  Offset 22.70 6B Mode Auto Sweep sGL RefLevel 30.00d8m Offset 2270 d8 Mode Auto Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissions
it Chock Rhss. oy .
30 dn SRS e _ass_o0z
20 20
10 0
o
. | m Ty ——
" B et n o e (T e . ) ,Ww;_" m i
R A gy | [
| Tl froa
ARA88Ts v s oor |
30 dBm 1 |M
e ‘
40 dBmr 1 # 1
50
2.59 GHz 10005 pts 20.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 12.1 MHz/ 2.596 GHz 2 Result Summe,
2 Result Summa
2.590 GHz 2.690 GHz 100.000 kHz 2.644 35 GHz -5.18 dBm -35.18 dB
2475 GHz 2490 GHz 249007 GHz -32.12dBm 2690 GHz 2691 GHz 1000 MHz 2.60004 GHz 2755 dBm 1755 dB
2490 GHa 2495 GHz 249494 GHz -29.38 dBm 2681 GHz 285 GHz 1,000 MHz 269304 GHz -27.08 dBm -17.08 dB
2495.GHr 249% GHiz 249598 GHz -29.15 dBm 2695 GHz 1790 GHz 1.000 MHz 269569 GHz -30.41 dBm 1741 dB
2436 GHz 259 GHz 100,000 kHz 251187 GHz -5.31 dBm 2790 GHz 2.795 GHz 1,000 MHz 2.79196 GHz -36.77 dBm 1177 dB
[ [ R

06:07:47 05.06.2021

06:57:85 08,06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

Conducted Spurious Emission

FR1 n41/10MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 22.70 a8 Mode Auto Sweep 36l RefLevel 000 dBm  Offset 22.70 B Mode Auto Sweep s6l
Count 100/100 Count 100/100
Line _SPUR|OUS_LINE_A8S_0d2 spurfous_Line_ags_odz
10 dbr
o 0
10 dbe 10 din
-20 dm -20 B
SPURIQUS_UNE_ ABS 002 SPURIOUS LINE |ABS 002
50 -50
-0 -60
a0 70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 35.21245 MHz -36.53 dBm -11.53 dB 30,000 MHz 1.000 GHz 1.000 MHz 34.48513 MHz -36.41 dBm
1.000 GHz 2475 GHy 1.000 MHz 220975 GHz -37.27 dBm -12.27d8 1.000 GHz 2475 GHz 1.000 MHz 245159 GHz -37.29 dBm
2.795 GHz 3.000 GHz 1.000 Mtz 2.97958 GHz -37.45 dBm 12.45 dB 2.795 GHz 3.000 GHz 1.000 MHz 2.997 82 GHz 37.18 dBm
3.000 GHz 7.000 GHz 1,000 MHz 6.96020 GHz -32.64 dBm -1.64dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96700 GHz -32.19dBm
7.000 GHz 10,000 GHz 1,000 MHz 7.496 25 GHz -31.96 dBm -6.96 d 7.000 GHz 10.000 GHz 1.000 MHz 7.495 88 GHz -32.09 dBm .09 dB
10,000 GHz 14,000 GHz 1.000 Mz 1085571 GHz -36.07 dBm -11.0748 10.000 GHz 14.000 GHz 1.000 MHz 10.81172 GHz -36.19 dBm -11.19.dB
14.000 GHz 18.000 GHz 1,000 MHz 16.09079 GHz -35.21 dBm -10.21 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.10519 GHz -35.50 dBm -10.50 dB
18000 GHz 37000 GHz 1,000 MHz 22.15037 GHz -31.50 dBm -6.50 dB. 8000 GHz 27.000 GHz 1.000 MHz 22.14632 GHz -31.46 dBm -6.46 dB.
o e o O S
11:08:44 08.06.2021 11:10:03 08.06.2021
Ref Level 0.00dBm  Offset 22.70 a8 Mode Auto Sweep 36l
Count 100/100

1 Spurious Emissions

Line _SPUR|OUS_LINE_ABS_0q2

10 dbe

-20dBm:
SFURIOUS UNE ABS 002

R T  wnailall ¥ W WO CND NP

50
-0
70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summan
30.000 MHz 1.000 GHz 1.000 MHz 3568733 MHz -36.39 dBm -11.39d8
1,000 GHz 2.475 GHr 1,000 MHz 217104 GHz -37.21 dBm A1221d8
2.795 GHe 3,000 GHz 1.000 MHz 2.98076 GHz -37.39 dBm 1239d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98620 GHz 3258 dBm 758 dt
7,000 GHz 10000 GHe 1,000 MHz 7.48650 GHz 32.14 dBm 7.14dB
10,000 Ghz 14,000 Ghz 1.000 MHz 0.846 52 GHz -36.08 dBm -11.08 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.15998 GHz -35.26 dBm -1026d8
18000 GHe 27,000 GHe 1,000 MHz 22.09457 GHz -31.52 dBm -6.52dB.
ot . s U

11:11:27 08.06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41/15MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Mode Auta Sweep

Ref Level 0.00 dBm

Offset 227008

561

Count 100/100

Ref Level 0.00 dBm

Offset 227048

Mode Auto Sweep

6L

Count 100/100
1A

Line _SPUR|OUS_LINE_ABS_0q2 Phss

T
Line _SPUR[OUS_LINE_ABS.

10 dby 10 4B
0 0

10 dbe 10 ditn
-20 dBm -20 dBm

SPURIDUS_UNE |ABS 002

1 Spurious Emissions

11:23:47 08.06.2021

Line _SPUR|OUS_LINE_A8S_0d2
10 dbr
0
10 dBn
-20 dBan
EJT\’JL‘E!MA?‘l /S_LINE |ABS 002
50
-0
70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summar
30.000 MHz 1.000 GHz 1.000 MHz 34.57001 MHz -36.50 dBm -11.50 d8
1,000 GHz 2.475 GHr 1,000 MHz 241509 GHz 37.01 dBm 12.01 dB
2.795 GHe 3,000 GHz 1.000 MHz 2.98901 GHz 37.46 dBm 12.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98780 GHz -32.60 dBm -760dB
7,000 GHz 10000 GHe 1,000 MHz 7.04863 GHz 32.24 dBm 7.24 dB
10,000 Ghz 14,000 Ghz 1.000 MHz 10.92571 GHz 36.02 dBm -11.02 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.16078 GHz -35.47 dBm -10.47 dB
18000 GHe 27,000 GHe 1,000 MHz 22.15892 GHz -31.42 dBm -6.42 dB
o

T

SPURIOUS_UNE_ABS 002
B il W W WP N AL ol TSN AAANANA A - A e e AP ot T N AN ANNAA
50 -50
-0 -60
70 70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summa: 2 Result Summa
30,000 MHz 1,000 GHz 1,000 MHz 3351537 MHz -36.61 dBm -11.61 dB 30,000 MHz 1.000 GHz 1.000 MHz 3521245 MHz -36.22 dBm
1.000 GHz 2475 GHr 1,000 MHz 2.42800 GHz 37.12 dBm 121248 1.000 GHz 2475 GHz 1,000 MHz 2.23519 GHz -37.23 dBm
2.795 GHz 3.000 GHz 1.000 Mtz 97738 GHz -37.54 dBm 125448 2.795 GHz 3.000 GHz 1.000 MHz 299562 GHz -37.48 dBm
3.000 GHz 7.000 GHz 1,000 MHz 6.97660 GHz -32.63 dBm -1.63 di 3.000 GHz 7.000 GHz 1.000 MHz 6.93621 GHz -32.44 dBm
7.000 GHz 10000 GHe 1,000 MHz 746625 GHz .08 dBm -7.08 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.49100 GHz 32.20 dBm
10.000 GHz 14.000 GHz 1.000 Mtz 10.85091 GHz -36.12dBm 1248 10.000 GHz 14.000 GHz 1.000 MHz 10.86331 GHz -36.06 dBm
14.000 GHz 18.000 GHz 1,000 MHz 16.16558 GHz -35.17 dBm -10.17 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.10279 GHz -35.51 dBm
18000 GHr 27,000 GHe 1,000 MHz 22.12157 GHz -31.62 dBm -6.62 dB 18.000 GHz 27.000 GHz 1.000 MHz 22.08872 GHz -31.73 dBm
seaty Ll waty R = O
11:27:05 08.06.2021 11:25:50 08.06.2021
Ref Level 0.00dBm  Offset 22.70 a8 Mode Auto Sweep s6L
Count 100/100
1 Avg

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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